CO/10/¥0

SLAHHS SNOLLOYH.LSNI
ATAINASSY LONdOdd

NOILdO LV'1
TOISLS

Download from Www.Somanuals.com. All Manuals Search And Download.



875101 LAT OPTION ASSEMBLY PARTS LIST 875101 LAT OPTION ASSEMBLY INSTRUCTIONS

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE: ) Stide four (4) I X 8 IN. GRIPS over both ends of the LAT BAR and LOW ROW BAR as shown on
N N A ME - N drawing. (IF A LUBRICANT IS REQUIRED, COAT THE INSIDE OF THE GRIP WITH
ITEM NAME/DESCRIPTION QTY RUBBING ALCOHOL)

19
N

I8N 3-1/« L T e 2 - .
s ; N N ; ~_zL m/w_w,_cr R e 2 2. Tounach cither the LAT BAR or LOW ROW BAR to the HIGH PULLEY or LOW PULLEY CABLE
2 FENFTINBOLT s fallow the CABLE ROUTING DIAGRAM. (PLEASE REMOVE THE LAT BAR WHEN NOT IN
3§ N 2-3/4 IN. BOL et
1 398 X 2 TN BOLT coooooe oo o
5 38 IN WASHER oo R ,
N ; N "u %wm":zﬁca 27, Fo adjust cither the LAT BAR or LOW ROW BAR, attach the CHAIN to the HIGH PULLEY or LOW
1\.4. ] ,f _”/_. fuv>ﬂ/:~ ................................................................................................................ PULLEY CABLE. Using one (1) SNAP HOOK to adjust the LAT BAR or LOW ROW BAR up and
. AT W) - S N _ N f
8 SNAP HOOK. oo down the CHAIN
9. 9 16 IN. MUSHROOM CAP ooooooeoooeoe oo
10 CIIAIN oo e e
. THUMBSCREW oo eees oo
R LN S INL GRIP oot
3. I-14 IN. SQ. RUBBER BUMPER
4 S0 2 X 24172 INL SQ. NON SKID STRIP oo >
15, CARRIAGE GUIDE ....oooooooeoooooseeeeeeoe oo eeeee e eeee oo 8
6. 2 X 34 IN. PARAGLIDE STRIP oo _
17, 2 X 1172 IN. PARAGLIDE STRIP oo 3
I8, 20172 OD END CAP oooeoooooeooee oo oeeeeeee oo eeeeeeeee e eeeee oo 2
19, 2 INL SQUEND CAP oo 2
20, 123 INL SQ. END CAP oo eeeeeeeeeee oo M
o1 STER SPACER oo oo eeee oo eee oo >
NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.
— BOLT LENGTH————
BOLT LENGTH RULER:
| 12 m 12 | 12 _ 1”2 _ 12 _ 12 _
0 _ i _ 2 _ 3 _ 4 _ 5 . 6
L | I I 1 1 [ | |
> 7
04/01/95 04/01/95

Download from Www.Somanuals.com. All Manuals Search And Download.



SO/ 070

[2a]

" ....................................... Aﬁommwvwv ................................................... L—lrym/.\ml—m Q/\L N._M_.Mn_AvV~ m._
N ........................................ A—ccva—cv ................................................ Q/\ﬂ_ MMJJON— .Z~ .\I y\ ﬁl A_J_
m” ....................................... Aﬂo—o——mv ......................................... >u]—\_ﬁa~ﬂ_zm _ XW\MVN\_lﬁl mw—
_ ....................................... AﬁOVﬁmvov .................................................. u\ﬁMH_<U >\HI~]—\|~DA— \</AUW_ N_
~ ....................................... A—ON‘NWWVCV ................................................. 1_-M_<U \fm#J\.—DA_ _—_M/v__~ _ _
~ ....................................... A—cwmcuﬂcv ................................................................ FNM\WWZ_ w_f/\m_ :_
S —— PO G- — LNCFLA HYE MO MO o
R —— PO RN ——————— LG A Ve LV N
_ A—,o—ﬂwhvov ...................................................... rwnw/vQJ\&/ M—W<M~ _A/‘._ P‘
I (106€H19) K
! (10L65%9) BS
] (1081259 TOLANATTA WOOE LVYT ENO t
i “(10vEPY9) LINGTA WOOg LV MV ©
| “(10€TEY9) e LINGTIM ADVIRINVYD T
— Aﬂ@hmvvov .............................................. (—‘v\éc\—\(/ [—(IO—N—&.«H th/\w— .

ALO NOLLIDIDSAA/AINVYN LI

SLUVE/SINTNATIMN
ATAINHSSY ONINNIDHAG TJOAHd SLYVd 'TTV INNOD ANV LUOS

LSI'T SLYVd ATAINASSY NOLLdO LV'T 1015L8

S6/10/70
9

AV 241 Jo pua 3y 01 MOOH dVNS (1) auo yoeny
LAMOVEG AATINd MOY MOT2W 10 AT TN 24} pUnGIe pub UMOop gV oyl 2noy e

1N 1A ATIC CD
O A R

:sdals Buramoljo] o asn
pue "SumeIp uo WVUDVIA DNILLNOY ATV 241 MO[10) “ATIVI AAT I AOT A jquuasse o],

“dass sty Sunapdwos ut djay 10) WVHOVIA HONILNOY ATAV) 998 o
IV Y 1o pud

U1 01 SIOOH d VNS (1) 2u0 yoeny "AATINd HOIH 34l punoie painod udaq sey 41gvD i oye
Surmep to umoys st IWOOd LV INOYUA 241 Jo oy sy 01l v (AN "OS "NI T (1) duo udsu) e

"AATI0d HOIH 21 punode put LTHOLMAN 243 Jo 1004
Y 01 ATV SY1 anuiuod "IOVINUVD a4 2A0qe AATINd 241 19a0 puk dn gy sy dnoy e

DIOOH dVNS (1)
SUO SUISN TUIMEIP U0 UMOUS SE ADVIHAVD 21 03 1TV Ui INOWIM TV 21 JO DU AL vy e

:sdals Turmo)jog ayr osn

pue ‘Sutmelp uo WVAOVIA ONILNOYU ATIVD 24 m0j[0} “TTAVD AATINd HOIH 24 d[quiasse o]

MIUDSGINNHL (1) 2uo Suisn “aoed ur ) 20129s pue Sulmeip
uo umoys se 17704 dy3 03 dn LHOTHdN 243 JO ASYE 2} 03ul ATUINASSY ASVE LV 341 1dsu)

“SUMBIp U0 umoys st LHOTUAN Y1 JO ASVE 243 Ul $3]0Y JO 195 PUodas 3yl 03 1IN N0
NI 8/€ (1) d9uo pue "SYFHSVYM ‘NI 8/€ (T) 0M1 " LTOE NI #/€-T X 8/¢ (1) 2UO AJQLUISSE ATHUNDAS

[UEMRIP Uo

UMOYS SE ISVE LV 24 U0 ADVUE LOO W 01 SAIYMLS AIMS NON ‘NI T:1-C X ¢/ -6 {T) o o

BULMEBIP UO UMOYS SB ASYE LV 2 U0 JDOVEE LOO 241 J0 pud yded 01ut Sdv.) (ING (10
‘NI T/1-7 () om1 pue “gSVe LV 2 JO ANF LNO¥ 24 03Ul VD AN 'OS 'NI #/€-1 (1) 2uo Lasuy

"LON MO0T NI 8/¢ (1) 2uo pue "SYFHSVM 'NI 8/€ (T) 01" LTOI NI #/€-T X 8.0 (1)
3UO TUISH SULMEIP U0 UMOYS SB SV LV 2U) JO pus ays out LASNI ASVE 241 sjquiasse A1 1D4S

‘uonisod Su13sal st 01U UMOP NORq JUSWIYILIE o1 21210Y " LH ORI oy W
3104 PalISIp Sy} SN0} Juatiyoeie oy} Jo utd SU3 1aSUL PUB ‘UMOUS LUOLJ $IDIFIP ()6 JUILULDITIIE DL} d1v10.
Adwis “LHORAN 24 0) LHOdd NS AAN 343 J0/pue LANOVIL AATT0d MO MO 241 yoene o)

[28)
1

0l

LY

SNOLLOOWLSNI ATIINASSY NOLLJO LVT 101SL8

Download from Www.Somanuals.com. All Manuals Search And Download.



875101 LAT OPTION ASSEMBLY INSTRUCTIONS

1ig

FOR PURCHASING THE 875101 LAT OPTION. PLEASE SAVE THESE ASSEMBLY INSTRUCTIONS

FOR YOUR PERSONAL REFERENCE, AND ADDITIONAL SERVIGE INFORMATION.

**IMPORTANT™**

THE 875101 LAT OPTION CAN BE ASSEMBLED TO m_ﬁmm.z.u_.m_,_um. HOWEVER THE ASSEMBLY
DRAWING ILLUSTRATES A RIGHT.SIDE ASSEMBLY. :

IF YOU EXPERIENCE ANY PROBLEM WITH THE ASSE! F< O—ﬂ THIS EﬂOUGO% 1rm>mm
CONTACT YOUR DEALEROR YOUR —v>m~>wOU< CUSTOM R mmz<~0-w me%mmm2%>‘-,~<m
AT: 1-800-328-9714

TOOLS REQUIRED: RATCHET;3 a mon_@q néwmzom 9/16 SOCKET or <<zmzo=
ADJUSTABLE WRENCH, and RUBBER MALLET or HAMMER "~

‘N

0.

‘)

Remove three (3) 2 IN. SQ. END CAPS from the UPRIGHT (THE TWO FROM THE TOP, AND ONE
FROM THE BASE IN THE FRONT) on the side in which the LAT OPTION will be assembled.
(PLEASE DISCARD THESE ITEMS)

Loosen and remove the two (2) 1/2 X 3-1/4 IN. BOLTS and RELATED HARDWARE from the assembly
of the LOWER CONNECTOR to the UPRIGHT from the side in which the LAT OPTION will be
assembled. (PLEASE DISCARD THESE ITEMS)

Loosen and remove the TOP 172 X 3-1/4 IN. BOLT and RELATED HARDWARE from the assembly of
the UPPER CONNECTOR to the UPRIGHT from the side in which the LAT OPTION will be
assembled. (PLEASE SAVE THESE ITEMS FOR RE-ASSEMBLY IN A LATER STEP)

Attach eight (8) CARRIAGE GUIDES to both ends of the CARRIAGE as shown in (DETAIL A) using
the following steps:

AL Thoroughly clean all inside surfaces where the CARRIAGE GUIDES are to be attached.

1. Remove the paper backing from the CARRIAGE GUIDES and firmly apply them to all shown
surfaces (8 places)

Attach one (1) 1-1/4 IN. SQ. RUBBER BUMPER to the center of the CARRIAGE STOP on the
CARRIAGE as shown on drawing. Proceed to slide the CARRIAGE down over the LAT UPRIGHT as
shown on drawing.

SECURELY assemble one (1) 4-1/2 X 3/8 X 1 IN. PULLEY, and two (2) 3/8 IN. SPACERS between the
PLATES of the REAR LAT BOOM as shown on drawing using one (1) 3/8 X 3 IN. BOLT, two (2) 3/8
IND WASHERS. and one (1) 3/8 IN. LOCK NUT.

4
04/01/95

875101 LAT OPTION ASSEMBLY INSTRUCTIONS

9.

10,

SECURELY assemble the REAR LAT BOOM to the top of the LAT UPRIGHT as shown on drawing
using one (1) 3/8 X 2-3/4 IN. BOLT, two (2) 3/8 IN. WASHERS, and one (1) 3/8 IN. LOCK NUT.

SECURELY assemble the LAT UPRIGHT ASSEMBLY to the UPRIGHT as shown on drawing ,using
the following steps:

¢ Stide the BOTTOM of the LAT UPRIGHT ASSEMBLY over the BASE of the UPRIGHT while at
the same time inserting the REAR LAT BOOM into the TOP of the UPRIGHT.

e SECURELY reassemble the LOWER ASSEMBLY from (STEP 2, the LAT UPRIGHT
ASSEEMBLY to the LOWER CONNECTOR) using two (2) 3/8 X 3-1/4 IN. BOLTS, four (4) 3/8 IN.
WASITERS. and two (2) 3’8 IN. LOCK NUTS.

¢« SECURELY reassemble the UPPER ASSEMBLY from (STEP 3, the UPPER CONNECTOR 1o
the UPRIGHT) using the one (1) 1/2 X 3-1/4 IN. BOLT, and the RELATED HARDWARE from
STEP 3.

SECURELY assemble one (1) 4-1/2 X 3/8 X | IN. PULLEY of the FRONT LAT BOOM as shown on
drawing using one (1) 3/8 X 2-3/4 IN. BOLT, two (2) STEP SPACERS, and one (1) 3/8 IN. LOCK NUT.

Loosen and remove the TOP 1/2 X 3-1/4 IN. BOLT and RELATED HARDWARE from the assembly of
the CHIN UP BAR ASSEMBLY to the UPRIGHT from the side in which the LAT OPTION will be
assembled. (PLEASE SAVE THESE ITEMS FOR RE-ASSEMBLY IN THE NEXT STEP)

nsert the FRONT LAT BOOM into the TOP of the UPRIGHT as shown on drawing, and SECURELY
reassemble the 1°2 X 3-144 IN. BOLT and RELATED HARDWARE from the above STEP.

Attach one (12 X 3 4 IN. PARAGLIDE STRIP, and one (1) 2 X 1-1/2 IN. PARAGLIDE STRIP to the
KNEE SUPPORT as shown in (DETAIL C) using the following steps:

AL Thoroughly clean the surfaces where the PARAGLIDE STRIPS are to be attached.

13. Remove the paper backing from the PARAGLIDE STRIPS and firmly apply them to the shown
strfaces.

Insert one (1) 2 IN. SQ. END CAP into the end of the KNEE SUPPORT as shown on drawing.

Assemble two (2) ROLLER PADS to the KNEE SUPPORT as shown on drawing using one (1)
ROLLER PAD SHAFT and two (2)9/16 IN. MUSHROOM CAPS.

Attuch two (2)2 X 1-12 N PARAGLIDE STRIPS to the LOW ROW PULLEY BRACKET as shown
m (DETAIL B) and following steps A. and B. from STEP 12.

SECURELY assemble one (1) 4-1/2 X 3/8 X 1 IN. PULLEY to the LOW ROW PULLEY SUPPORT as
shown on drawing using one (1) 3/8 X 2 IN. BOLT, two (2) 3/8 IN. WASHERS, and one (1) 3/8 IN.
FLOCK NUT.

h

04/01/95

Download from Www.Somanuals.com. All Manuals Search And Download.



ve/s | NOW O ve/s | NOW 0] ve/a | 3MP Q. ~
N~ al v 40 . N

- U S v

ﬁmwﬁd pp— W\wﬂﬁ -

L01GZ8 ‘SNOILONYLSNI >4m_2uwm<u§ TvouTve

ry z ~

7 25

T,

(Z) SdiMLS QS NON Nt 2/1-2 X Z/i~§

vO aN -
AITINd NE L X 8/ X 2/1—¥ d 3 0S NI v/¢—1

(8 Wv13a 339)
IHOVEE A3TINd M09 MOT

I\\j/u 30V48 1003 \
1108 NI ¥/€-T X 8/¢

~

() dvo aN3 a0 NI T/L-T

MIYOSENNHL

1708 NI ¥/£-Z X 8/¢

(Z) ¥3HSYM NI 8/¢

() 1108 NI ¥/1-€ X 8/¢
(Z) y3HSYM NI 8/¢
108 NI 2 X 8/¢
] e
O \ L
i 1AN %001 N1 8/¢
\V@/

R N //@/a/o

Vg MOd MOT i

NVAD |\ _
¥INNN TVINES )

¥) did9 NI 8 X L .-

THOEdN IV |/

(¥) MOOHJYNS

\|@v ao 91/6 4vO WOOMHSNW
(¢) suvd d41104

(0 Twi3a 338)
¥Od4ans 33Ny

INN X001 NI 8/¢

dvd aN3 DS NI T
(2) y¥3HSYM NI 8/¢

\\/
-~ ~
~

14vHS Qvd 337104

1108 NI $/£-2 X 8/¢

(2) ¥30vdS d3IS

\ﬁa«d aN3 OS NI ¢

v vL3d

——

SGN3 H108 (¥) $3aIN9 uo<_mm<40/

Ay N Woog INO¥4 9HO| 3

ss/z | ma | oesz | ovO WaHSK oL 9HO| (

v/t wa | 9svz N/S g3gavi D

¥e/6 | ma | svez ISva vl AdIqon| 8§

ve/s | wia | zzve | _—-... 3SVITIE MIN|Y

Ava Q.dd¥ | ON OHO NOUJWOS3C A
SNOISIAGY

1708 NI ¥/€-2 X 8/¢

P

A3TINd NI L X 8/€ X ¢/l

O 0 0 Q00 Q0 Q20 Q0 Q00 @ Qe 2 Q9

1108 NI ¥/1-< X Z/1 ONUSIX3

() ¥3HSYM NI 8/¢ 10N X007 NI 8/¢€

QO 0 P O 0 09 Q0 QD Q 000 Q002 Q2

g 1vi3dg
(2) Sdi¥LS 3arovevd z/L—1L x ¢

Roo8 IvT INOEd
ION X007 NI 8/¢ Fo08 INCd

1708 NI € X 8/¢

¥3dNNg ¥3gany oS NI ¥/1—1L

JOIS 39VI8av0

ASSY ¥vd dN NIHO

J vidd

JIdLS 3ANoVEVd ¢/ L—L X Z
Nood IVT gvad

¥ IVI3g 335 dIMLS 3aNoVEvVd ¥/ X T

JOVINYVO

\

\

() ¥3ovds NI 8/¢ AN 007 NI 8/€

AITINd NI L X 8/¢ X /L%

NOUJOS3a ON HSYQ

NMOHS m<__ 1O

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

